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KUBOI INK CO.LTD.

2-11-23 HIGASHIIMAZATO HIGASHINARI-KU OSAKA-SHI OSAKA JAPAN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CLIENT AS:
UTFoOHYFILIEERCLVR SN, BECR D> TRBETLELE:

SAMPLE DESCRIPTION : HI ACE Ink Series

CLIENT REF.NQ

SAMPLE RECEIVED . 2013/10/22

TESTING DATE . 2013/10/22 TO 2013/10/30

TEST REQUESTED . SELECTED TEST(S) AS REQUESTED BY CLIENT.

SHEE SEB FWEOERIZKYET,

TEST METHOD(S) . WITH REFERENGE TO LATEST EDITION OF IEC62321 FOR RoHS 6 SUBSTANCES.
SWAE OTHER CHEMICALS WERE TESTED BY EACH APPROPRIATE METHOD.

RoHSEH ¥ O 717 1B DIEC62321 #HWLELT -,
FhLSOIEEHE I DWW TEFAThICEET A ETHIFEITLELE,

TEST RESULT(S) :  PLEASE REFER TO THE NEXT PAGE(S).
SR UTOA—SEISRALET

Yukihiro Ouchi / Quality Manager
SGS Japan Inc., Chemical Laboratory

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com. Attention is drawn
to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherv ated the results shown in this Test Report refer only to the sample(s) tested

This Test Report cannat be reproduced except, in full, without prior apprc the Compe inauthorized alteration, forgery or falsification of the content or appearance JP 5 '] 3 5 '] 6
of this test report is unlawful and offenders may be prosecuted to the f extent of the |z
iy Feo 31 £ o T

tp:
AN

SO A Y

SGS Japan Inc. | YBP East Tower 12F, 134 Godo-cho Hodogaya-ku Yokohama 240-0005, Japan
t +81(0) 45 330 1100 f +81(0) 45 330 1108 URL: www.jp.sgs.com

|
Member of the SGS Group (Société Générale de Surveillance)



TEST REPORT REPORT NO. JP/2013/100751  DATE:November 1,2013 PAGE: 2 OF 4

KUBOI INK CO.LTD.

2-11-23 HIGASHIIMAZATO HIGASHINARI-KU OSAKA-SHI OSAKA JAPAN

TEST RESULT(S)

ITEM(S) UNIT RESULT METHOD INST./PLACE MDL
CADMIUM(Cd) mg/kg N.D. [EC62321-5: 2013 ICP-0ES 2
LEAD(Pb) mg/ke N.D. I[EC62321-5: 2013 ICP-0OES 2
MERCURY(Hg) mg/Ke N.D. IEC62321-4; 2013 ICP-0OES 2
CHROMIUM(Cr) mg/keg N.D. IEC62321-5: 2013/EPA3052 ICP-0OES 2
Polybrominated biphenyls(PBBs)

Monobromobiphenyl mg/kg N.D. 5
Dibromobiphenyl mg/ke N.D. 5
Tribromobiphenyl mg/kg N.D. 5
Tetrabromobiphenyl mg/ke N.D. 5
Pentabromobiphenyl mg/ke N.D. . 5
Haxalirorobiahenil ke ND. IEC62321: 2008 ANNEX A GC/MS 5
Heptabromobiphenyl mg/kg N.D. 5
Octabromobiphenyl mg/kg N.D. 5
Nonabromobiphenyl mg/kg N.D. 5
Decabromobiphenyl me/keg N.D. 5
Polybrominated diphenyl ethers(PBDEs)

Monobromodiphenyl ether mg/keg N.D. 5
Dibromodiphenyl! ether mg/kg N.D. 5
Tribromodiphenyl ether mg/kg N.D. 5
Tetrabromodiphenyl ether mg/kg N.D. 5
Pentabromodiphenyl ether mg/kg N.D. ) 5
Hexabromodiphenyl ether mg/kg N.D. IEC62321: 2008 ANNEX A QG/MS 5
Heptabromodiphenyl ether me/kg N.D. 5
Octabromodiphenyl ether mg/ke N.D. 5
Nonabromodiphenyl ether mg/kg N.D. 5
Decabromodiphenyl ether mg/kg N.D. 5

NOTES: mg/kg = ppm, N.D. = Not Detected, INST. = INSTRUMENT, MDL = Method Detection Limit
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S#r70—Fv—k MEASUREMENT FLOW CHART

DESBALECSVTHBEREABLTVET,

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.

2)Cd, Pb, Hg, Cr, Cr(VI)

2-11-23 HIGASHIIMAZATO HIGASHINARI-KU OSAKA-SHI OSAKA JAPAN

434738 238 Name of the person in charge of measurement: BfH 0§32 Harumi Noda

3)PBB/PBDE

43#74E 253 Name of the person in charge of measurement: K& L3 Mayumi Otani
4)5H7 #1EE Name of the person responsible for measurement: X4 ¥ 3 Mayumi Otani
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SAMPLE IMAGE

<END>
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